
Sludge Dewatering and the Treatment
of Sludge Liquors

J A Slim, D G Devey and J W Vail

WRC Report NO. 82/1/84



J A SLIM
D G DEVEY
J W VAIL

SLUDGE DEWATERING AND THE TREATMENT OF SLUDGE LIQUORS

REPORT TO THE

WATER RESEARCH COMMISSION

BY THE

CITY ENGINEER'S DEPARTMENT
PORT ELIZABETH

WRC REPORT No. 82/1/84



WATER RESEARCH COMMISSION

CONTRACT REPORT

PART I

MECHANICAL DEWATERING OF ZIMPRO HEAT-TREATED

AND UNTREATED SEWAGE SLUDGES

PART II

THE TREATMENT OF WASTE LIQUORS FROM

THE ZIMPRO HEAT-TREATMENT OF SEWAGE

SLUDGES

by

J.A. Slim, D.G. Devey and J.W. Vail

City Engineer's Department,

r PORT ELIZABETH

April 1984



STEERING COMMITTEE FOR RESEARCH INTO
SLUDGE CHARACTERISATION AND DEWATERING
[...]
•Colour afur xSO dilution with wtter



87.

PART 1

APPENDIX B

SLUDGE CHARACTERISATION

The possibility of devising a relatively simple laboratory test or tests to

predict the dewatering characteristics of sewage sludges has always been an

attractive one and the subject of a great deal of research. Tests of this

nature would provide methods for monitoring the effects of works operating

variables on the properties of the sludge produced. They would also simplify

the optimization of conditioning prior to dewatering. However, the complexity

of the physical and chemical composition of sludges, and the variation in

sludge properties from one sewage works to another, are so great that the

development of such tests i3 no easy matter-

In this project a number of characterisation tests were performed on the feed

sludges to the various items of dewatering equipment. Some of them were

standard tests, some were developed more recently by the National Institute

for Water Research, CSIR (Fourie 1982, 1983). For a very brief definition of

the tests refer to Section 1.5. The results obtained are fully reported in the

tables in Sections 2-6 and discussed below. No attempt.was made to investigate

any of the problems of characterisation nor was any development work

undertaken on the tests themselves. The whole question of sludge character-

isation in relation to dewatering is being studied in depth by the National

Institute for Water Research.CSIR, an<? will be the subject of a separate

report.

Filter Plate Press

Capillary suction time (CST), specific resistance to filtration (SRF) and the

filter test (FT) were carried out on the feed sludges prior to the addition of

polyelectrolyte. The configuration of the test equipment made it impossible to

sample after polyelectrolyte had been added. No correlations were observed

between the test results and machine performance. It is probable that the

tests used do not adequately represent the degree of compression filtration

that takes place in a plate press but in any case it is debatable whether any

correlations can be expected if the sludge cannot be characterised in the form

in which it is actually dewatered i.e. after the addition of polyelectrolyte.



88.

Filter Belt Press

CST and FT were determined on the sludge feeds before and after the addition

of polyelectrolyte. No correlations between the test results and dewatering

performance could be found, even if the results were corrected for the varying

feed sludge solids concentrations. Possibly the lack of correlation is due to

the complex nature of the dewatering which takes place in this machine;

gravity drainage, compression filtration and shear all occur.

Vacuum Filter

CST, SRF and the centrifuge cake water retention index (CCWRI) were determined

in this series of tests. It was possible to sample the sludges both before and

after the addition of polyelectrolyte.. The vacuum drum filter operates by

straightforward filtration and, as expected, a relationship was found between

SRF and machine output (see Figure Bl). The results for both heat-treated and

untreated sludge, with and without polyelectrolyte, are plotted and illustrate

clearly the very significant effect which the heat-treatment process has on

sludge by reducing its specific resistance to filtration.

A reasonably linear inverse correlation was found between CST (10) and machine

output for heat-treated sludge (see figure B2). The relationship between CST

and output for untreated sludge was less clear. As might be expected there

appeared to be no relationship between CCWRI and machine output. It is

interesting to note that the CCWRI test is relatively insensitive to the

addition of polyelectrolyte to the' feed sludge and does not show the

significant drop in values which occurs with the SRF test.

Centrifuges

CST, SRF and CSVI tests were undertaken on the counter-current centrifuge and

CST, SRF and CCWRI tests on the concurrent flow machine. The feed sludges

could not be sampled after the addition of polyelectrolyte and only the

results from the runs without polyelectrolyte have been examined for possible

correlations. No relationship was found between X capture and CST or CSVI. The

relationships between % capture and CCWRI for both types of sludge and both

machines are shown in Figures B3 and B4, and between % capture and SRF in

Figure B5 for the counter current centrifuge. Each point is the average CCWRI

for all scroll speeds. Unfortunately the SRF results for the concurrent

centrifuge tended to group at the two extreme ends of the SRF range and any



89.

relationship that may exist did not emerge.

The results obtained indicate that, within limits, the CCWRI and SRF tests can

be used to predict centrifuge dewatering efficiency as measured by % capture,

in the case of heat-treated and untreated 3ludges which have not been

conditioned with polyelectrolyte.

Relationship between CST and SRF

It has been reported (IWPC, 1981) that a direct relationship exists between

the CST and the SRF, provided the CST results are adjusted for the solids

concentration in the sludge. The results reported here confirm this. The

usefulness of the correlation lies in the fact that the CST and solids

concentration in a sludge can be measured relatively quickly while the SRF is

a time consuming test. Converting all results to SRF has the advantage that

the filterabllity of different sludges can be directly compared regardless of

solids concentrations.



90.
FIGURE B.1

DEWATERING OF HEAT TREATED AND UNTREATED
SLUDGES BY VACUUM FILTRATION

SPECIFIC RESISTANCE TO FILTRATION v VACUUM FILTER OUTPUT
(lines of best fit)

X 12 rph
O 2U rph
A 36 rph
- j - 48 rph

1*10 1x10
.13

SPECIFIC RESISTANCE TO FILTRATION m kg
-1



9t .
FIGURE

g
5
Q:

b
u.

o

UJ
o
c

I/)

o
UJ

55
UJ

cr

UJ
X

u.o
o

cr
ui

i
UI
Q

o
ce
LU

m CM
O CM

CO



92,
FIGURE

COUNTERCURREMT FLOW CENTRIFUGE

% CAPTURE v CCWRI.

•

10

8

•

CCWRI 6

u

2

n

o

•

8 m3h"1

Ecch

Heot

oobt
(Weir

treated

s cvercsc? CCWRI for oil scroll
plate No. in brackets)

sludge without polyelectrolyte.

Untreated sludge without polyetectrolyte

Feed

Si*)

\o t 4 ) "

•a,

- •

rates:

^ s

1

im h

13 mV

•

t

speeds.

•

*

•

V51 . •
141 X

f 1

60 70 eo

% CAPTURE

90 100



FIGURE BA
93.

CONCURRENT FLOW CENTRIFUGE

% CAPTURE v CCWRI.

Each point is avercge C.C.W.RJ. for oil scroll speeds.

12

10

8

CCWRI.

Heot treoted studqe without polyetectrolyte
Feed rotes O 2.1 nvjK.

+ 7.1 m'h*1

Untreated sludge without pctyelectrolyte
• 3 T\—

Feed rotes O 2.1 m h
X i.6 m'h"1

+ 7.1 m'h'1

POOL DEPTH [in brackets)
1 x MINIMUM
£» MAXIMUM.

60 70 80

% CAPTURE

90 100



94. FIGURE B.5

COUNTERCURRENT FLOW CENTRIFUGE
% CAPTURE v SPECIFIC RESISTANCE TO FILTRATION (SRF)

Each point fs overage SRF for all scroll speeds
(Weir plate No. in brackets)

X Heat-Treated Sludge without polyelectrolyte
O Untreated Sludge without polyelectrolyte

1 0 " -

SRF
(m kg"1) .

10

10 -

11

CAPTURE %



95.

PART II

THE TREATMENT OF WASTE LIQUORS FROM THE

ZIHPRO HEAT-TREATMENT OF SEWAGE SLUDGES

1 GENERAL INTRODUCTION

The treatment of waste liquors from a Zimpro wet-air oxidation plant, or

heat-treatment plant as it is referred to in this report, has nothing to do

with the dewatering capabilities of the equipment dealt with in the earlier

sections. Nevertheless the disposal of filtrates or centrates from sludge

dewatering is an integral part of the total sludge treatment process and if

these wastes are very highly polluted or are only partially biodegradable

they may present unusual technical or economic difficulties in the operation

of a sewage treatment works. For these reasons it was decided to investigate

the biodegradability of heat-treatment waste liquors as an adjunct to the

project on the dewaterability of heat-treated sludge.

Originally it was envisaged that the investigation would be concerned only

with aerobic treatment because, at the Fishwater Flats sewage works, the

waste liquors are returned to the head of the works and mixed with the

incoming raw sewage (in the industrial stream) for treatment. Later, however,

it became apparent that anaerobic digestion of this type of waste has much to

recommend it, particularly because it can be operated without the production

of any.waste solids (which is not always the case with aerobic digestion) and

because the methane gas produced can contribute to the fuelling of the

heat-treatment plant itself. No pilot^plant work was done on anaerobic

digestion but a section is included which summarises some of the research

done by the authors and other investigators and reports on the results

obtained with a full scale plant operating in Germany.

At the request of the Steering Committee a cost, estimate of the Zimpro

heat-treatment process has been attempted and is included as Appendix A to

this part of the report. The Zimpro process is known to be capital and energy

intensive and highly mechanised and, while the excellent dewatering capabili-

ties of the heat-treated sludge are not in doubt (see Part I), an estimate of

the cost of the process would be helpful to those considering the use of this

system for the first time, in the same way that the potential biodegrada-

bility of the waste liquors is of interest.



96.

2 AEROBIC AND ANAEROBIC TREATMENT

2.1 INTRODUCTION

At the Fishwater Flats Works in Port Elizabeth heat-treatment waste liquors

are derived from: (a) the overflow (or decant) from the sludge consolidation

(thickener) tank3, situated between the heat-treatment plant and the

dewatering equipment and (b) the dewatering equipment itself, in this case

counter-current flow centrifuges. The volume of waste liquors from these two

sources is approximately 0,6 Ht from a total of 25 t of sludge dry solids fed

into the heat-treatment plant daily. It has the following average composition:

Chemical oxygen demand - 14 000 mg/€

Permanganate value - 1 300 "

Ammoniacal nitrogen (as N) - 340 "

Total dissolved solids - 9 400 ••

Its suspended solids level can fluctuate widely depending on the performance

of the treated sludge consolidation tanks and the dewatering equipment. At

present the level is in the region of 1500 mg/€.

The disposal of such a heavily polluted waste is a matter of considerable

significance in the operation of the works as a whole. Assuming a COD of

800 mg/t for domestic sewage, the 0,6 Mt/day produced from the heat-treatment

plant Is equivalent to about 10,5 M? of normal sewage,- or about 20 percent of

the average dry weather COD load to the works at the present time. The COD

load is not the only significant factor; the biodegradability and dissolved

solids are obviously of great importance in determining the quality of the

final effluent and, in this connection,, the colour of the liquors, which are

believed to contain relatively high proportions of fulvic and humic acids, is

of particular concern since these compounds are known to be intractable.

On the other hand when assessing the probable cost of disposing of these

wastes it must be remembered that 30 per cent of the sludge solids produced on

the works (primary and waste activated sludge) is solubllised in the heat-

treatment process, significantly reducing the • mass of sludge solids for

dewatering and final disposal.

2.2 AEROBIC TREATMENT : ACTIVATED SLUDGE PILOT PLANT

2.2.1 Equipment layout and experimental procedures. At the time this work was

begun a spare 20 Mt aeration tank was available at the works. It was



97.

decided to construct a pilot plant to assess the possibility of using

the 20 M« tank for the aeration of the 0,5 M< of waste liquors which

were at that time being produced. In other words, the pilot plant feed

rate and tank capacity were designed to give a hydraulic retention time

of 40 days in the hope that no excess waste activated sludge would be

produced. The pilot plant consisted of the following equipment,

illustrated in Figure 2.1:

(a) heat-treatment waste liquor holding tank, 200 t capacity with air

sparge mixer,

(b) aeration tank, 800 t capacity, fed manually at the rate of 5 <

every 6 hours and aerated by means of a coarse bubble diffuser ring and

(c) settlement tank, a 137 I circular galvanised steel tank with a

conical hopper bottom having a 20° slope and with a pumped sludge

return system from the bottom of the hopper to the head of the aeration

tank.

EFFLUENT
STORAGE

TANK

RETURN

Figure 2.1 Activated sludge pilot plant

The aeration tank operating conditions were as follows: .

Average MLSS

Average sludge loading

Ratio aeration tank/

settlement tank capacity

Sludge return rate

Waste activated sludge

11500 mg/€ (see Figure 2.2)

0,3 kg COD/kg HLSS.day (see Figure 2.2J

6:1 (c.f. full scale 6,2:1)

10:1 (equivalent to full scale operation)

Nil

Start-up and acclimatization was carried out using a mixture of

activated sludge and domestic raw sewage. The feed for the experiment

was taken only from the heat-treatment consolidation tank overflow.

Because of the long retention time and the very high level of mixed



98.

liquor suspended solids in the aeration tank difficulties were

experienced in operating the secondary settlement tank, particularly

with scum formation. Otherwise the plant ran well and results covering

a period of 100 days were obtained.

2.2.2 Results. The COD and ammonia (N) values obtained for the feed and

effluent are shown in Figures 2.3 and 2.4 and in the table below:

Pilot Plant - Activated Sludge

84

83

83

.2

.1

.7

66

* 73

69

, 3

. 3

.5

Average Feed Average Effluent Average Reduction
(mg/O , (mg/«) %

COD NH3-N COD NH3-N COD NH,-N

1st 50 days 14833 309 2345 104

2nd 50 days 12053 368 2038 98

100 days 13557 334 2205 102

The average effluent COD of 2200 mg/« gives a biodegradability of 84

per cent under the conditions pertaining to this pilot plant. These

conditions were set to determine the ultimate biodegradability, by

means of activated sludge, and it is not suggested that such long

retention times could be used in practice.

2.3 * AEROBIC TREATMENT : LABORATORY STUDIES

To modify the pilot plant to enable it to treat mixtures of waste liquors in

raw sewage would have presented some very difficult practical problems. It was

decided, therefore, to pursue the investigation by means of laboratory

techniques, published by DREWS (1981), for determining the biodegradability of

industrial wastes. The first of these involves recirculating the waste over a

packed column, on which a biological film has been established by prior

acclimatization with the same waste, until soluble COD reaches a minimum. The

second method is a batch activated sludge process involving aeration for a

fixed period of time after acclimatization, and includes sludge recycle and

excess sludge wastage. The two methods have the advantage that they enable the

waste liquor to be tested either alone or in admixture with sewage.



99.

Numerous runs were made with both techniques and the results are recorded in

Tables 1.1 and 1.2.

The laboratory studies confirm those obtained with the activated sludge pilot

plant. A reduction in COD of about 84-86 per cent can be achieved by the

aerobic treatment of heat-treated liquors alone or in admixture with raw

sewages. This degree of biodegradability is only slightly less than that

obtained with industrial and domestic sewages on their own. However, even with

a biodegradability as high as 84 per cent, considerable dilution of the

effluent will be necessary to meet, for example, the General Standard; this is

because of the very high initial COD of these wastes. If the situation at

Fishwater Flats Works is typical, where an average dry weather sewage flow of

60 M« per day yields about 0,6 M< of waste liquors, the hundredfold dilution

thus available should be sufficient.

2.4 AEROBIC TREATMENT : COLOUR REMOVAL